
Format for filing up of compliance report 

Name of the Project : Expansion & Modernization of Sir Ganga Ram Hospital (Phase-I) – Completed. 
Completion Certificate enclosed.   

Project Code : 4-1076/2012-RO(NZ)/1008 

Clearance Letter No.: DPCC/SEIAA-SEAC/130/11/252 dt.13th Aug. 2012  

Online Revised Proposal no.: IA/DL/NCP/75246/2018 date 27th Sept. 2018 

Revised Clearance Letter No.: F.No.21-103/2018-IA-III date 27th Dec. 2018 

Amendment in Environment Clearance  vide Letter no.F.No.21-103/2018-IA-III dt.7th April 2020. 

Environment Clearance No.SEIAA-D/C-436/C-372/2022 F.No.DPCC/SEIAA-IV/C-436/DL/2022/5434-5447 
dated 31.01.2023 
 
Period of Compliance Report : April 2024 to Sept. 2024 
[...]
19. "Escalation" - No request for additional payment on account of escalation shall be
entertained by the Project Director. The Contract value and rates in the Bill of Quantities shall be
deemed to have catered for any escalation during the contract period or any extended period.
Any Statutory Variation during the contract period increase or decrease shall be borne by the
Employer and wherever Basic Rates of some items are mentioned in the BoQ, any + in the basic
rate shall be in the scope of Employer and the Employer shall pay / deduct only the difference in
the basic orice.

20. There shall be no claim admissible on any account due to NGT ban, Corona or under any
other circumstance/ hindrance'not in the control of the contractor unless directed by Supreme
Court or any Government Notification.

21. Rates quoted shall include all the operations, materials etc. mentioned in the specifications,
Schedule of Quantities, these preambles and required to complete the job.

22. Rates quoted shall include all labours, materials tools plants, equipments, hoists, tackles,
scaffolding and other sundries etc. for workman like completion of work.

23. Rates quoted shall be for all heights, depths and leads unless othenrrise, specified in the
Schedule of quantities.

24. Yiftual completion of works/ installations shall mean the substantial completion of the work/
installations in accordance with the contract enabling the Employer to take over the same.

Cont.. . ... ....41-

Sir Canga Ram Hospital Marg, Rajinder Nagar, New Delhi 110060, INDIA
+91-11-2575OOOO, 42254OOO Fax : + 91- | 1-25861002 Email : gangaram@sgrh.com Website : www.sgrh.com

(

(



''' .,:.:. 
-.r,i.iia.

...:.... ..::::t:.):...

t-,
SGRN-r

Sir Canga Ram Hospital

25. Contractor responsible for setting out work: The contractor shall, on the basis of
dimensioned drawings and information necessary for the purpose and furnished by the project
Director , set out the works on site at his own expense and be responsible for the correctness of
the positions, levels, dimensions and alignment of all parts thereof. The chr-.cking of any setting
out by the representative of the Project Director or of the Employer shall nrct in any way relieve
the contractor of his responsibility for the correctness thereoi and he shall amend, at his
own cost and to the satisfaction of the Project Director / Employer, any error in the setting
out or consequential to wrong setting out, found at any stage during the progress of the

work or during the defects liability period even after completion olthe woif.

26' Extra ltems: Extra items shall be worked out based on actual market rates of material &
labour rate based on minimum wages approved by Delhi Government inclurJing wastage, freight
charges, loading & unloading of material, sundries tool & tackles & contractor overhead profit
@15%. The factor for water & electricity (0.5% for water and l1o for eler:tricity) shall not be
considered because of being supplied by Sir Ganga Ram Hospital as agreed. When called
upon to do so the contractor shall submit the required purchase bills/ voLichers for verification

by the Project Office.

27. Completion Certificate: The works shall not be considered as completed until the project
Director has certified in writing that they have been virlually completed and the defects
liability period shall commencefrom such certified date of virlual completion of wom.

28. Responsibility for safety of buildings: The contractor shall be responsible for the safety of
the works (including the materials, temporary buildings and plant) uniil they are taken over by
the Employer and they shall stand at the risk, and be in the sole charges of ifre contractor, who
shall be responsible for and must with all possible speed make good all damage from whatever
cause.

29. Nuisance: The contractor shall not at any time do, cause or permit any nuisance on the
site or do anything which shall cause unnecessary disturbance or inconvenlence to Employers,
tenants or occupiers of other properties near the site and to the public generally. bust
mitigation norms to be followed by covering the sand, sprinkling water to mitigaie the dust and
segregating the area by green cloth.

30 Watching and Lighting: The contractor shall provide and maintain at his own expense atl
lights, guards, fencing and watching for his own materials and also he ner:ds to provide when
and wherever necessary or required by the Project Director for the protection of the works

or for the safety and convenience of those employed on the works or the public.

31' The Contractor shall, while claiming the Secured Advance as above or otherwise, when
required by the Project Director, produce all quotations, invoices, vouchers, accounts or receipts,
test reports etc. to prove that the materials supplied by the Contractor are in conformity with the
Specifications.
All materials brought to the Site and on which Secured Advance has been paid shall
become and remain the property of Client and shall not be removed off the Site without the prior
written approval of the Project Director.

32. The Schedule quantity and Boe shall be as per attached Annexure -A.

(

(

sir canga Ram Hospitar A4arg, Rajinder Nagar, New Derhi 1r0060, rNDrA
Phones: +91-11-2575oooo,42254ooo Fax: +9.1-11-25861oo2 imail : gangaram@sgrh.com Website: www.sErn.com

milGtmfir



Sir Canga Ram Hospital

(

-: 5:-

33. Specification /make : Design Criteria, Description of Treatment process & units, Scope of
work, Electrical Load, Scope of Supply and Schedule of Exclusions as per attached Annexure-B.

34. Damage to other works: The contractor shall take all possible care not to disturb the
features of the existing building including existing cabling, wiring, etc. as the construction work is
in'progress. Any damage done by the Contractor the same shall be made good at his own cost
and risk.
Any damage done by him to the work already done by the other Contractor shall be made good
by the contractor at his own risk, cost and responsibility. He shall also ensure that any defaJlt or
breach of statutory duty by the Contractor or any personal injury to or death of iny person
whomsoever arising out of or caused by carryout of the Work and no third person suifers any
loss / damage without any liability on the owner and in case owner suffers any loss then the
contractor undertakes to indemnify the same.

35. Arbitration Clause: lt shall be governed as per Arbitration Act 1996 and as amended from
time to time. Arbitration proceedings will take place in New Delhi, and shall be subject to
jurisdiction of the courts in New Delhi.

36. Jurisdiction : The CONTRACT shall be governed according to the laws in force in lNDlA.
The courts at DELHI only will have the jurisdiction to hear and decide.

You are requested to acknowledge the receipt and convey its acceptance & commence the work
immediately.

Construction)
Enclosure : a/a

Sir Canga Ram Hospital Marg, Rajinder Nagar, New Delhi i.10060, INDIA
Phones: +91-11-2575oooo,42254ooo Fax: +91-l1-25861002 imail : gangaram@sgrh.com Website: www.sqrn.com

G



Sir Canga Ram Hospital

Schedule of Quantities
Supply, erection, installation, testing and commissioning of Effluent Treatment Plant 10 KLD with SCADA / pLC
and BMS System on-line monitoring in Control Room for building Block B-1, Sir Ganga Ram Hospital New Delhi.

Note -
Maintenance
paid on this

2. Wirino for item no.9 from ETP Plant to BMS room is excluded which shall be provided by the SGRH.Thankinjyoqdg\

(

K

1. Warranty / Defect Liability Period - one year The consumables shall be provided
Department and operational cost for manpower shall be beared by you. Nothing extra
account. CMC to be finalized next vear.

Sir Canga Ram Hospital Marg, Rajinder Nagar, New Delhi 110060, INDIA
Phones: +9'l-11-2575oooo,42254OOO Fax: +9.1-11-25861oo2 Email : gangaram@sgrh.com Website: www.sgrn.com

by our
sha I be

&,
Construct on)

(D
Pr

s.
No

Description of items tty Unit Rate (in Rs.) Amount (in
Rs.)

Supply, installation, testing, commissioning- Capacity of effluent
treatment plant 10 KLD with secondary treatment submitting all the
required civil GA drawing for execution

1 Lot 5,75,000.0 5 75,000.0

(a) Main effluent treatment plant Electro mechanicals with MSFRp tanks

z Supply, installation, testing, commissioninq- CCT HDPE 1 No 2.800 0 2.800.0

Supply, installation, testlng, commissioning- Motor covers 1 No 35,000.0 35,000.00

4 Supply, installation, testing, commissioning -Elevated MS platform
with ladder & railing

Platform base square pipe (150 x1 50 x 4 mtr.) size 4000 mm x 3250
mm with top chequer plate (4 mm thick).

Railing pipe size 40 mm with ladder steps made of angle frame and
at the top footing with chequer plate.
Painting of platform with redoxide primer than epoxv paint over it.

1 Set 50,000.0 50,000.00

A Supply, installation, testinq, commissionino -UV Svstem 1 Set 35,000.0 35,000.00

o Supply, installation, testing, commissioning- Electrical control panel
wiring & cable tray

1 Sel 45,000.0 45,000.00

Supply, installation, testing, commissioning -Effluent Storage Tank
MOC SS 316 Liter Capacitv 9 KL

1 Set 3,75,000 0 3,75,000 0

Sub-Total 11,17,800.0
Less Discount offered @A.473% 50,000.0

Sub-Total 10.67.800.0
8 Additional cost for providing Storage Tank MOC SS 316 with 3 mm

thick sheet instead of 2.5 mm (on item no.7)
1 Set 1 ,10,000.0 1 ,10,000.0

Sub-Total 11,77,800.0
Sav 11,75 000 0

9 Additional cost for providing, installation and commissioning of
SCADA / PLC and BMS System on-line monitoring in Control
Room, MCC Panel, SCADA- Siemens, plC-Siemens, Svstem
DELL /HP, Core i5. 8 cB RAM.

1 Lot 3,00,000.0 3,00,000.0

Grand Total 14,75,000.0
GST Extra



A*'.x - B
Page l2

Project Name
Model

10 KLD ETP AT NEW BLOCK

ETP-10

(J

RASAyAN uDyoG6mRS ioiAr wnsrf Warrf rNcrrurrntNG soruTroNs

EFFLUENT TREATMENT PLANT

(")



Plsg !s

C; al

b)

c)

TREATED EFFLUENT:

The proposed system is designed to achieve the following desired standards:

INCOMING EFFTUENT:

Source
Generation Norms
Flow

pH

BOD

COD

lron
Chlorides as Cl -t

Chromium *u,-..,

Ni, Hg, As, Cn

OT wash water
Batch wise
10 KLD

,j

C1



EATMENT PROCE

Page l5

(3

The Effluent reaches to ETP from all the proposed discharge are made homogeneous in the
equalization tank which is kept above the ground using stainless steel storage tank where aeration is
donc to mix and homogenise the waste water also BoD/coD reduction in return Then alum is added
in reaction chamber using metering dosing pump, arum dosed which wiil treat suspended sorids
present in water gets coagulated and further settled down at settling tanks which contains pVC Tube
Deck media at 60 degree Angle which helps the solids for rapid settlement.
During pretreatment the effluent will require pH adjustment by lime dosing to a pH of between g.5
to 9.5. A pH over 9 will usually be required to obtain optimum insolubility of ZN, CD, Nl, pb & Cu. Most
of the inorganic heavy metals are removed by chemical precipitation. Metals precipitate at the
different pH levels debunking upon various factors
After primary tube settler effluent flows to aeration tank for further BoD reduction then it goes to
secodary tube settler where solids gets separated and removed through filter press.
The reagent chemical generally used for the neutralization process is lime slurry. When lime is added
to effluents, lt reacts with the neutral bicarbonates alkalinity to precipitate Caco3. The excess calcium
ions will then react with phosphates

The effluent is finally flows from top of secodary Tube settler tank to chlorine contact tank where
the tertiary treatment is made filtraion &.1,'5rbQ1 filter adsorption for color odorremoval , also
disinfection by Ultravoilettreatment. Thus final gbo/coo correction are made then discharge to srp
sewer.

The sludge collected at the bottom of the tube settler are taken to the filter press. The liquid part
filtrate and clear water is transfer to further Equalization Tank and sludge is collected & send for land
filling.

ll

;*:;
i')

(l



( .,)

Thls proposed technology offer distinct advantage over other technologies like
conventional activated sludge process, bio-towers, and others. The salient features of
effluent treatment technorogy, offered by Rasayan Udyog, are as foilows:

A Very compact design for modular units

Maxim um treatment efficiency

No smell or bad Odor

Excellent process stability for the shock loads

Minimum reactor volume and area requrrements

Fully digested minimum excess sludge production

Minimum process control, operation and maintenance

Treated effluent water can be reusef, / recycled for gardening horticulture, toilet
flushing and cooling tower make up water after softening

Economically viable units for the cost effective sorutions

(:



Page l8

10 KLD ETP will be designed based on parameters.
Plant will be erected, commissioned.
Process will be controlled using dosing i.e. based on pH values dosing will be adjusted.
Levels of tanks will be controlled using level control devices.
Flow will be measured using electromagnetic flow meters.
Treated water will be U.V. irradiated.

We provide following engineering services for this project:

DRAWINGS:

Process flow drawing,

(l

'()

Process and Instrumentation drawing,

Plant layout drawing,

process parameter sheets, 
,, 

.. 
. _. r. 

., r, ii i1

MechanicalGeneralArrangementDrawingb,'" : ji

l.ri

opERATroN & MATNTENANCE MANUAL, i't 'i "'

Three (2) sets of Detailed operation and maintenance manual for the individual equipment

and complete operation /, maintenance / monitoring & trouble shooting of the of the

treatment plant.

Three (2) sets of As-built drawings indicating as-built piping drawing, plant layout, and

Testing and commissioning services at site and monitoring of the plant performance during
commissioning period for L week.



Page l9

C)

LJdry*

o)

Raw effluent Relift Pum 0.75 kw (1W+1S

Air Blowers 1.0 kw (1W+1S)

Chemical dosin 200 watts
Filter press feed Pump

U.V. System 150 watts

Filter feed pumps

Flocculation Tank agitator 0.375 LW

#.2 KW (Approx.)



Page

r)

l9lrnrnIlso mm

tTT Low a r a / W it o / E q;"* *
2 nos. (j. standby*r *oi
Centrifugal/su bm 

"rr,O,u
MOC of shaft & irputt".

7.25 m3/hr.

Solid Handli

tTf tor.rrlwilolrq.riu.lunt--...---.-.--

1..25 m3/hr.

Particle handli

cool deck/Equivalent

TatalAstral

Air line header MS Epox y/UpVC



Pagr: f 11

(J

M,tke

Feed solution

Conc. of solution

MOC of tank & Capacity

As per Equipment,s reorri

Instrum ri

8
c.

Rasayan Udyog,s apDroved \/enet^.

9

(A) Flow Meter

Type

Quantity
Electromagnetic type

2Nos.
Size

25 mm

Scientific device/RWell

L no.

AlfalOmex-150
s.5.-316

nsor S mof6r.-Al

10

Length of tube
rnos.
5.Z5 mm

A
a

11 ir Blower

2 nos.
ake

Type

1KW

rno.each

-

renta irlEq uiva lent

-

FRP

-

1.354

15 m3/m2/Hr.
rvta n ua I

S

pacity

Static pressure

Motor <4X
ln I

L2 QML&4eF Fitt
Qu

M; KE

MOC

Size

Velocity
Multiport valves

13 fllel-ple$leefu
Make

Quantitv

t-qllplsq eru j-u-!ul

Type
Discharge

()



Delhi Filter presr/tquiu.f 
"ntL2" x1-2" x1,1,nos.

MOC

Size

Capacity

Quantity

Scope

s.s.-16 L

LxBxH= 3.0Mx1.5Mx2.OM
9.0 KL

1 No.

rasayan udyog

MSFRP

2Nos.

0.2 KL (Each)

rasayan udyog

MSFRP

L No.

1.875 KL

rasayan udyog

MSFRP

2Nos.

2.0 KL each

rasayan udyog

2.

'hta

$ Jfl-$ q";
^\J \-.: )t

C) MOC

Tank

Capacity

Scope

Primarv Settline Tank

MOC

Quantity

Capacity

Scope

MOC

Quantity

Capacity

Scope



Secodarv Settline Tank

MOC

Quantity

Capacity

Scope

Page 113

rasayan udyog

HDPE

1 No.

0.5 KL

rasayan udyog

8.. Chlorine contact tank

MOC

Quantity

Capacity

Scope
I

( - Permanent Utitities - Incoming ,rr"r%rj trolpanel.

ting and commissioning (to be provided by client),

(

6



,'-'€>="-,

STOP CORONA:
Wear Mask.
Follow Physical Dislancing.
Maintain Hand Hygiene.

Name(:nq): DIRECfOR MEDICAL SIR
GANGA RAM HOSPITAL
Address(IfiTT):" . RAJINER NAGAR,
[...]
r\ot Be Detectable ts 15185

6. rhis test reportshau not be used io 
"ny "i,*tiJ;;il,;;;ffi#ii:,iffi'Jjffil:yil,'ilil1?jl#,ffi:;L#:.j:.rr,l..1aboratorv.



ENVTR@* W&#IWS
,4* dl *./tli.t/ la/ro4abzr*

(A GOVERNMENT APPROVED LAB)
rso 45001

Plot No. 1/32, S.S. of G.T.
omall : otslab2012@gmail.com 

I

Road f ndustrialArea, Ghaziabad (U.p.) - 2O1OO1
Website : www.etsleb.in I Ph.: 9911515026. 9811236063

T'HS-$'RHPORT"

(_1

TEST REPoRT NO.: ETS/-1764-16t02t2024

WATHR. SAM
Name And Address of Customer

Date of Sampling
Analysis Start Date
Analysis End Date
Sample lD No
Senpll::g Done B;,
Sampling Description
Sampling Location
Sampling Method
Sample Quantifu
Packing Condition
Facked ln

PI-ffi ANALYSgS R.ffiPSRT
SIR GANGARAM HOSpITAT_
a,t !-1 n IvLU NAJET\L,/f(A t\Al:At( ,tlcrrx naiiUl ciAGii
METRO STATION NEW DELHI-60

17.02.2024
17.02.2024
26.02.2024

1764-16

n.O. On'ftf <lf.fn WATER-og
SSRB
ETS/STPMATER-02
1.0 Ltr.

SEALED
GLASS BOTTLE

DATE OF REPORT: 26.O2.2024

/"2
t-J

)

l. Test reports wltli-out ETS LAB HOLOGRAM are not issued by our raboratory.
2. The results indicated only refer to the tested sampres and risted applicabre parameters.
3' No complaint will be entertained if received afteiT days ofissuc oi test report.
4. Our liability is limited to invoice value only,

I

: i tr !;i'+.,ti RC- T F Cf .i'l [: ft V tC F*

S. No. Test Parameter Unit Resutt i Specificarion/Ltmit il est Metfrod

Physical & chemical parimeters: ' r'rv ve' 'v rvvvsr 4u'6r I

1 Colour Hazen f tl 5 15 APHA212O-B
2 Odour Agreeable Agreeable Agreeable APHA 21 5O-B?

Agreeable Agreeable Agreeable qPHA 2160-C
4 pH 72 o.c-65 No Relaxation APHA 45OO-H+

urototry NTU <1.0
6 fotal Dissotved Solids, (TD..1 mg/L 950 500 2000 APHA 2540-C7 Chiorine (Residual) mg/L <0.o2

1 APHA 4500:(ct)-B
8 Fluoride,(F) mg/L <0.01 1 15 APHA 4500:(F-)-Do Chloride,(Ct) mg/L 16.6 250 1 000 APHA 4500:(Ct- )-B10 lTotal HarOness,lCaCOS; mg/L 36.4 200 600 APHA 2340.C

Shall Not Be Detectabte
Remark-Above tested water parametffi

of Test Report*""*.

5' Thc sample shall be destroyed after 15 days & Biological / Perishable sample shall be destroyed immediately after issue of test reportK 'n!r:" +^s+ 'an_D+ 6Ldll _^+ L^ rr'^i s- --" ^r-'^-A-t-- -^r:^ ^- ^- ^-,:r^--- :- .L- ^^.--. ^.r ---. --,!3L^--.

r-.rutuifiAi



lssued To: i\{/s. SIR. GANGA RAM HOSPITAL'

Address: Rajinder Nagar, New Delhi-l10060.

TEST CE XF'KC &

SAMPLING & ANALYSIS DATA

)
('

Sarnple Drawn On

Sample Drawn By
Sample Description

Sampie Received On

Sample Quantity/Packing detail

Anaiysis Duration

2310212024

NTL Representative

UF-Inlet
2310212024

2.0 Litre+l.0liter lPlastic + Glass Bottle

23 I 02/2024 to 27 102/2024

BDL- Belorv Detection Limit. DLDetection Limit

Notes:

**End ofReport**

l. The results given above are related to the'tested sample, as received & mentioned parameters. The customer asked for the above tests only

2. Responsibility of the Laboratory is limited to the invoiced amount only.

3. This test report will not be generated again, either wholly or in part, without prior written permission of the laboratory.

4 Thetestsampleswillbedisposedoffaftertwoweekfromthedateof issueoftestreport,unlessuntil specifiedbythecustomer.

Report Code

ULR No"

Test Report of
Service Request No

Service Request Date
Report Issue Date

ww-230224-03
TC68142400000066cF

Waste Water
NTL/SRF/02123-462

22/0212024

27t02/2024

TEST RESULTS
S. No" Parameter Test Method Resu!ts Units

pH IS:3025(Part- I 1 ): 1983

2. Total Suspended Solid IS:3 025(Part- 17):1984 26.0 mgll

Chemical Oxygen Demand (as 02) APHA 5220 8:2005 57.0 mg/l

4. Biological Oxygen Demand (as 02)
(3 days at2loc)

IS :3 025(Par1- 44):1,993 l4.l mgll

Oil & grease IS:3025(Part-39): I 984 r.59 mglI

6. Alkalinity (as CaCO3) IS: 3025 (Part- 23) 204.0 mgI
1 Turbidity IS:3025(Part-10) 7.0 NTU

8. Silt Density Index (SDI) 14 APHA 23'o Edition 8.0

i1*8



T'EST CE {F'XC E

Issued To: NUs. SIR GANGA RAM HOSPITAL.

Address: Rajinder Nagar, New Delhi-l10060.

SAMPLING & ANALYSIS DATA
Sarnple Drawn On 23/02/2024

NTL Representative

UF-Outlet
23/02/2024

2.0 Litre+l.0liter /Plastic + Glass Bottle

23 102/2024 to 27 10212024

Report Code

ULR No.

Test Report of
Service Request No
Service Request Date
Report Issue Date

ww-230224-04
TC681424000000661F

Waste Water
NTL/SRF/02/23-062
22102/2024

27t02/2024

!:q,, Sample Drawn By
( ' Sarnple Description

Sample Received On
Sample Quantity/Packing detail

Analvsis Duration

TEST RESULTS
S. No. Parameter Test Method Results Units

t
I pH IS:3025(Part-1 I ): I 983 7.30

2. Total Suspended Solid I S : 3 02 5 (Part - 1 7 ) : | 9 8 4 13.5 mdl

3. Chemical Oxygen Demand (as 02) APHA 5220 B:2005 28.0 mg/l

4. Biological Oxygen Demand (as 02)
(3 davs at27'C)

IS:3 025(Part-44):1993 A.) mg/t

5. Oil & grease IS:3 025(Part-3 9): I 984 BDL(<r.0) mgl

()

AlKallnlrrlas L1L]J J J IJ: JUZJ \rUL- ZJ) d

1 Tulbidity IS:3025(Part-10) 3.0 NTU

8. Silt Density Index (SDI)-15 APHA 23'" Edition 4.0

BDL- Below Detection Limit, DL-Detection,Limit **End of Report**

Notes:

l. The results given above are related to the tested sample, as received & mentioned parameters. The customer asked fbr the above tests only.

2. Responsibility of the Laboratory is limited to the invoiced amount only.
3. This test report will not be generated again, either wholly or in part, without prior written permission of the laboratory

4.Tlretestsampleswill bedisposedoffaftertwoweeksfromthedateof issueoftestreport,unlessuntil specifiedby.

ORY

\L3

(Aja )



)t(

2t7



-r.,,t r,t,,t: r :,' 1'11,r1 l,',/ ;','7 r,'r

ir i,r

Subjcct:ADEQUACva.ssnssItENTREPOIT.ToFSEWAGETREATMENTPLANT'.
, tr" 

" 
(srP)

'' i.. I
::,,. j 

.

Dear Sir, ,l' ,',. ,....to assess the adequacy of installed sf'P iii vour
With ref'erence to on-golllg sttloy ':-'t ",- -. : , ''i,": '::.-'
Ilealt6 Care Ce'tre':(Hospital) foi the tt'eatment of the wastewater generated.in the

hospital from di[f'erent sottrqes: our tea

of yotrt plant on 02"d January 2011' B
:

report of the,.1,i0 utt"t.s.nien.!.^We wo

adequate to tr Sewage
.t .: ..'' dailv record o itions. Y

per applicabl '., , 
,.' :. i"

In iase of rification,
.. ;. i
please reveft back within one:month fiom lhe date of
. ...., . r.., r..1,., .,1. 

.'' 
, :' .'-,. .'

&)

I

Thanking You;

ril t+,r-i iii":..'t 
t I

'-' .::
i 1i f.i7

;i',, i{,i.i:iiiii; tri i'r;i i:.il:i:.l'trr.'ti;;i L

\r , it'11",: I t:f i-'
\r-a- ''



t,q'"r-i::

t.

assessment included quantification oft':
... 't ' ': . i -'r- :

dimeqsioning of .different, conrponentl
.':

ent, an adequacy assessment:report is :

preparcd. , ,,,1 ,,

:'.

soulrcEs AND QUANTITY O'F WASTEI
::

','':'-.....'':'.':.'
M/s Sii Gang int Hfspital has installed:an Sewage Treat t of 1000,

KLD capacity heir health care centre at OId Rajinder Naga treatment
.. t ,. '

.,,',,, | 

: 1

of domestic waite and wastewarerisewage generated from various sectiou ol the
t.i;,,.,i :' -.:::: r" 

"'''
hospital. fne rniin:sources of wastewater generation were identified as operation

;:ii.: :. .. - ' . ; ..i

thezrter, Path..jl-ab.; Kitcher-r etc. As per the information provlded by your
':.

rcpresentatlve tvll' Ra1es6 Uauf, totat Wastewater/SeWage' generated from Various

scction ol.tlel.,iospitol is estimated totc about 500 KLb- At present the treated

water is'used forhorticulture and in flushing. The STP is,d'esigndfor 1000'KL-.D, 
,

Lildiby considering load for ttpcotning bu

the lr.ospital w matragenient is pr'.' :.

a bed strengtir 1000 which is lik

.l'
..4

'(,
I

l

2.

)

in the wastewater discharge are BOD and
..:. :

xe\



treatmcnt 
i ryrt.*i'fn. 

is..f 
,',!ui

dcsignedontt-,"b".i'oiuioiogicaltreatm"n.p.b""!i:

. , i ...i':': .. . | . i.. :..;. : \

rt
. .. .i;,: 

.,

P Coltection-cum-Equalization Tank: Usually, sewage generatlon rs more '|

dr-rrinq tnorning hours'aud evenirlg hours' Vi lq urlng
:'.'vork

night hour-s-'nhy Uiological system needs' r v
.

efl.rcientl ,. it is important to put atr'e o xcess '

': slof'flow'clur hours ar-rcl f-eed sewage 'in I

civil constru.tion.;Provision of air grid is mad wage 
]

:

to make it of hornogenousqirality and to keep

$

.:.

to make it of hornogenous qtrality and to kecp

and to avoid sePlig condition'

^rhqlxtd-t"



>, Ct".inpti :,Tl-,is unit is provided to remove the'seitle'ble solids:forined,in

I.

m of tlre clarifler is transferred to the

to sludge ttlter press tor dewaterf nS.:

The filtrate rb is again sent back to the colleition tank for its
: , r' t 'J -

treatment. T dried'sludge is then kept for solar drying, After solar
, i:-.,.i .,:...'

sludgc is colle'cted and stored separatcly for its further disposal/gse
:.

..t. t.,
appl tcable gtlldellnes.

'l
. . .,.. I .....,,..,, .i .. .. .... . ".r- I - , 'l rt., -.:^._:.:-) Filter Fccil:,Tank:'In filter feed tank, chlonnatton ts

Hypo4llorite,t-Oiutio'ls-tOX concentration for the dis.infection'of biologicqttyi

treated ,.wugtJir
,....''...'.''.-':1],'..::;'.:::1'':'

.The dis.infecied treatedlsewage is then lifted,and fed,to'!11@on. :
'.i 

$.j

'':.'l'ri:it...: .ir.,....';...r-i1 ..1 '

unit. F.iltrationiunit:consist,,of Dual Media filter followed byr activated carbon

fi I ter for rem oVal:of. iesidual suspended particles:

j: :. I

Watcr
t' 

,. ' ,'. ,,
toltectioirl' :Tank:, The treited

ir++,;

From here S:uSed:fo1 S6fiisuJture purposes and,for flqshing
' ''' ' ' : ' ' 

t'' ' : ':

exs



l t-t

I.,,Process Unit$l i' .t ' . -

. . , ..;:,; : . . .. .

10. Sludge Fittei Unit (Filter Press)

11. Softener 
'ii 

i 
,

::

12. Sol't Water';Tank '
: '.'. .

' .1.-.:.: -,.,.

1. Raw SeWage Transfer PumP

Bio Deok;Medi4



6.1

6.1.1. Bar Screen ' :- '11i1,,

Number

Size 475nmtx600 
.

MOC

Number

':SSrl'

.:.
.., t,..:..

6.1.2.; Collecti.on qu.qfizatiol.Tahk
,il

One

i ,:'

.L

K
)

Arca provided; :,i, 
.:,....','"r1"'i

Liquid Depth ,.,,,,.,
":,:

Free Boarcl , ,r

uapaclty ,,i i ,,. : r ii j

Retention Time.,lr
,1'_t..., :

MOC ,;''i

a

50.40 M'' , ,... :

2;80M - '1' .' .."
0.20 M :

l4i.1,2M3, , ',,: . ,

3.38 hours (for 1000 KLD sewerage)

D|.-a -l\vv

One

12.20mx9.00mx3.00m

0.50n'r :' 
,

329.40 KL

7.90 hour
. . ,.1.. ,l

RCCl

One

7.00m x 7.00mx 5.07m

:;i" i:



t lvv uv!4^ 
-

Capacity i" , ; 85'ooKL , .' l

' ..: . . . , ':.. -.r i,i; : ': 2.04hogrs tl 1' I i -r ::-
Retettlton I lrnc

MOC ': : 'RCC

6.1.6. Sluclgc l{olcling Tank

Number t,

51ze

Free Iloard

CapacitY

MOC

ha
t-,.

)

One :

2.00m x 2'40m

0.30m

8.16 KL

RCC
a::

x 1.70m'

6.1.7.'Treated Scwagg St.grage Tltk 
,'| 

'r,.-r^- 
l, :. '. l c)ar"NunlDer : .:i,,j' I

12.00m x 6.00m x 2.00m
Size

Total Volum.e,,. .:, . ,. _l 
.:

Free Board : .i

MOC t, 
'

6.1.8

' Diu-z.4om x'neignt-1'8om''.''
'GradedSand r ,' ''.."



6.1.9. Activatcd Ca rbo'n,Filtcr

Filter media ' .' .

- ::Activatedcarbon :: l,

Flead ' : 8- l 0m wc. '

b.

,u.
I

'I
o.

6.2.2. Air Illorvcr '

Numbers

'fyPe 
i ,

Materia[ of construction: Castilron

Make

Working'

2(lW+1SB)

Root Bjower

806rn3/hr '

5m

ci'Body 'i'

'q(.
.)

Glundfos; " : 
-

Working on auto mode based on liquid level in tank

4ir Plow r:

r Head 'i
,l

MOC ' ..i

6.2.3 Acration'Grid Equalization Tank/Sludge ILotd in g TCnk

1i,.: :'-.::1 :."..:

6.2.,4' Finc Bubblc,Diffusers : .'

f'ype ti,ir.l

Size of grid'PiPe

rn of Hoie

Coarse Bubble Grid

63.ryrp ; ,,':,,;i ,,' ,,

-' .: ':.PVC.,, ,,,,,::,,

S,mnZ ''' I

MBBRjReaPtorLocationtll;, .,:.., 
-';.r, ,1, t

:/4'+



.:':
6.2.7. Filter Prcss ',

,i i,

Nurnber of prlz1s5
,..

Sizc of plates . 
.



S.No Parameters i: 1i

: ,.

:':-
'1.

Untreated

Sainple l

llreated 'Union .:

Territory

standar:ds

Remarks

pt-l 6' 8'o
2. 'l'o!al Susifb'rrded

Solids ',i,l" 2O6,d9 ik1ll < 100 Within limits

3. Oil & Grease 1216;6 15l( I rgo rqlL .10. Within limits :

,: :t 
" "'Within limits..' , ;:'.,'.

4. BOD3 (27"C1 :t:'.:', lQe.0ct t.-\lL a1;p3 r."qfl <30
). c,9? . ., 

:.i 
i 34 c),,1$ r..411 98,,q r, Slt s250

Total Dissolved
Solids , ...- 2{ lt S'ou rqL il z1,o.o q{/r I 500 Within limits,

Iietergcnt ir S'l S- r,{lt O:-:T S S\ll <5
tJloassay 900/o survival of

dsh hflcr 96 Flrs.

90-oZ survivat ol'

fis i atlcr 96 hot -s

Within limits,.;
1TIrc eeil preparcd cotisidering
cortli 7 tltffcrent speci/ic Indust
tiore rr.. .

lti: '.'' :,.-li

ify.,,,



6.2.5 Iudge Pum

.'..'..
6.2.6 Fitter Fecd Pump

2 (1w +.i1!)

, 2.0'm3nrr ,. .

,40m WC,,.

2(1W+ 1S)

o) nl-/nr

25-30m WC

:.:
11 , 

..Lt
.

0.45m x 0.45m x 22'cake thickness

Number

rlow

Head

Number. 
, ' '

: lrlow 'l '

.;.
Flead i

.:

6.2.7. Filter Prcs.s :,'.

.ri,
Nurnber ol plates

Sizc o1'platcs

6.2.8.OtherElectricalcoinponents: ; . ,:. , :., i':: . ' : ,l:
These,are uscd of stand-ard company.m3ke of, qdequate capacityi:as, per:tiie
reQuirement,,, iii' ttre' sTP i s d esi gn ed iorlirr'24','hrs' oi,i ioujjiinuoui"operatic*Ei;iliitii;r'.ija-ch''1.r,,'.'i,': .. i .. .", . . . , : .. . .. _ . r.' .. ..,,..,... - .. r .:..:'- '. 

i:.:.electrical colnponent js used with additional stand by unit to operate on:iliernialternatb
' trasis.

7.
. j' :...

SLUDGB I{ANDLING
.. :'l .

sfudge cof pentrifuge shg e d and cof lected in the bags
. ..,.. ....r..' :.- ,. l

sealed and per applicable el , I l

, .., 
r'^ *frj'^::+.Y.'Y t. ::' '::.. ' .' . t . .:, ..'.t1i.1 .



jj':: 
!, 1 ::

It 'is ofvious rn- tire adequacy assessment described.above,,.the STpl,seems';,' '
' j 

'.j

aclequate u, *"ii u, eflicient to treat I000-KLD:se*age (for..z4hoursloperatiln

/day) to meet ilre:itipulated"Union Teritoili !ttory standards.,The unit iunit is'is also:advivised to, '

handle and mqi.a[g [h9 sludge as,per applicable rules.

S.No Urttreated

Sainple l

Remar:ks

I pl{ 6, B'o
2. 'I'otal SusJfb'nded

Solids ' 
"l' 

1"'
2o6,dp rIlL s 100 Within limits,

Witlrin Iimits,
3. Oil & Grease 12166 r*1h I r$o r,.{h. .< 10'

4. BOD3 (27"C) ; lqe,0o:t^-{lL }1cra tqlt- <30
r. ] coD . .; 1i ;: 3( ct'J( r..411 98 ,.! o ullt <250

Total
Solids fi lr S,ou rql I t21,so ry{/r

5 1500 Within limits,

Detcrgent i, 5'l S r,4lt or:T S 5lt <5
uloassay 90%o survivat of

fish irtici 96 Ftrs.

90.02 survival . ol'

rrsli aiicr'96 liours

Within limits



:ii. I

I. 't-''1:': r. 'ts. .",

. 11 :

'' )i ..

l: .'.P',-z
-a

U)
d

.r. !-,
.Fl' i< ..'

. .4
Et

tJ.-
F
(,J

'.:-

(D.o

'. o

Fi

-
. N..

..... o
:Fl

v-:

S F'"= eo

q'ca='
'^. :Y

gq9(x
O ., Ar_ rl,
i'TlcorlriRo-o-
-XoJ

Fr-i - iY+
-U
-v

'Tl
.. =d(D

a

ft,'

,

'(

N

,po



LocationofUnit.'''...']:..oIdRajinderNagar'
i,,' . :,. : NewDelhi.ll0060' 

-

NatureofJob: " "'1;' . r.,,'Health;CareCentre.(Flospitat)

I{ate of Se*age' :

Whcther unit has installed
typc of treatment ,-',,.i-,li 

l,

Componcnl5 sf $T[' ;',,]
ter/,Filler Fccd
,,'ActivaGd ''i

Mocletof storage'of sltl aste -, j . ', :Unit iS adviied to manag lludge as per

while assessins the: STP

aJ

Technical Assistant

e3\



l)HOTOGtIAPI{.S OF S0wAGE TRIIATMITNT PLANT INSTALLED AT M/s SIR CANGA RAM
HOSPITAL

r)
('

)
(:

\---



,.,' ::" - l:':.- ,

: .i .. r' lr..:, :
:.:,. .:.. .lir .

( .ti.r



: i:=-r- t-

ii i; ii: ti'9:r'ii,'; ;-

'.1r3t1\!

\
i itt

0.)v
hr r-



d j>cc DEI,HI POLLUTION CONTROI, CON,lNIITTEE
(Governnrent of N.C.T. of Delhi) 4th & 5th Floor, ISBT Building

Kashmcre Gatc, Dclhi 1f 0006
(Visit us a t https://rvrvrv.d p ccocm ms.nic.i n )

F e sn

h$r
Lifestyle lor
Environment

Noise Monitoring Reporf

Resurt No- DPCC/Comm/N/9 rcsl &ryT egloSl%'L\ Date:reto3tloll

l.

2.

1

4.

Narne & Address of
Ind,/Unit

Date of Monitoring

Year of lvfauui'acrure

Time of Monitoring

Results :

M/s.SlR GANGA RAM HOSPITAL
RAJINDERNAGAR, NEW DELHI-I IOO6O
Delhi-- I 10060

18!03/2024

'.,, 1,.,1,!eigre Jan 2005 ,

15: l0

D.G.Set monitored is meeting the permissible limit as per the G.S,R.37l(E) dated 17/0512002
and amended till date. However Ambient Air Quality Standards in Respect of Noise as mentioned in
schedule III of the Environment(protection) Rules,l986 is meeting

.rr+,*./J
SCIENTIST (D)

Qf. Namdita NloEtra
Scientisf iD'